4-7 |POWER TRAIN, CHASSIS GROUP (REAR SUSPENSION)

NO __ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS  |CAST
1]43040-95N REAR UPRIGHT 2 [MUSSETT ENG [ ]
2|43041-95N STUD BOLT, REAR DAMPER 2 [MUSSETT ENG
3|55110-95N REAR TRACK ROD 2 [GRISTON
4[55111-95N STAY, TRACK ROD 2 [MUSSETT ENG
5|55112-95N HOLDER, TRUCK ROD 2 [MUSSETT ENG
6/55113-95N COLLAR, TRACK ROD 2 [MUSSETT ENG
7]55120-95N REAR LOWER ARM RIGHT 1 |DC DEVELOPMENTS
8|55121-95N REAR LOWER ARM LEFT 1 |DC DEVELOPMENTS
9]55122-95N JOINT CASE, SUS ARM 2 [DC DEVELOPMENTS

10{55123-95N SHIM REAR(t:1) 18 [DC DEVELOPMENTS
11{55125-95N BOLT REAR ARM 4 |GRISTON
12[55126-95N COLLAR REAR LOWER ARM 2 [MUSSETT ENG
13[55190-95N REAR UPPER ARM RIGHT 1 |DC DEVELOPMENTS
14[55191-95N REAR UPPER ARM LEFT 1 |DC DEVELOPMENTS
14[54502-95N TAPER CASE, SUS ARM 2 [DC DEVELOPMENTS
15[55196-95N COLLAR RR UPPER ARM 2 [MUSSETT ENG
18[54510-95N WISHBONE BUSH 8 |TOMITA/OILES
17]62061/E8225 DAMPER/SPRING ASSY 2 [SPAX
241721067021 BALL JOINT CP 4 |TOMITA/SUBARU
25|HRT 10E ROD END BEARING 2 |TOMITA/NMB
26|HRT L10E ROD END BEARING 2 |TOMITA/NMB
28(B8/45 BOLT M10 4 |INDFAST
29(B10/60 BOLT M10 X 1.5 L:60(CAP SCREW) 2 | INDFAST
30(B10/80F BOLT M10 X 1.25 L:80(CAP SCREW) 2 | INDFAST
31[BH10/110F BOLT M10 X 1.25 L:110(HEX HEAD) 2 | INDFAST
32(B10/40 BOLT M10 X 1.5 L:40(CAP SCREW) 4 [INDFAST

33|N10 NUT M10 X 1.5 2 [INDFAST

34|N10L NUT M10 X 1.5 LEFT 2 [INDFAST
35|NL10F LOCK NUT M10 X 1.25 8 [INDFAST

38|W12 WASHER M12 2 [INDFAST
37|NL12F LOCK NUT M12 X 1.25 6 [INDFAST

38|W10 WASHER M10 12 [INDFAST
39[WT19/12 WASHER ¢19/¢12.5 t:1 8 [INDFAST
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4-7 |POWER TRAIN, CHASSIS GROUP (REAR SUSPENSION)
NO __ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS  |CAST
40]WS8 SPRING WASHER M8 4 |INDFAST
41[WS10 SPRING WASHER M10 4 |INDFAST
42|B8GS GRUB SCREW M8 X 1.25 L:10 4 |INDFAST
43[55197-95N DAMPER WASHER 2 [GRISTON
44IN12FH NUT M12 X 1.25(HALF NUT) 2 | INDFAST
45|NL12FN LOCKNUT M12 X 1. 25 (NYLOC) 2 | INDFAST
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